
Page 1 of 10 
 

 

 

 

 

The Department recommends that you contact the Department of Conservation Office closest to where the activity 
is proposed to discuss the application prior to completing the application forms.  Please provide all information 
requested in as much detail as possible.  Applicants will be advised if further information is required before this 
application can be processed by the Department.  

 

This form is to be used when the proposed activity is the building or use of any private or commercial facility or 
structure on public conservation land managed by the Department of Conservation.   Examples may include lease 
of land to erect an information centre; authorisation to erect a weather station; or construct or lease a 
[...]
The Hatepe WTP must provide bacteriological compliance. The bacteriological treatment compliance criterion for 

the site is DWSNZ Section 4.2.2a – Compliance Criterion 2A for Drinking-Water Disinfected with Chlorine. The 

requirements that must be met are: 

• Free available chlorine (FAC), pH and turbidity must be monitored continuously; 

• The chlorine contact tank level and outflow-rate shall be monitored continuously; 

• The chlorine C.t value must be at least 6 min.mg/L for at least 98% of the compliance period (one day), 

taking account of short-circuiting in the contact tank; 

• A minimum retention of 5 minutes is required; 

• The turbidity must be less than 1 NTU for at least 95% of the compliance period (one day); 

• The turbidity must not exceed 2 NTU for the duration of any three-minute period. 

According to the DWSNZ Section 3.2, the value of each parameter shall be recorded at a frequency of at least one 

per minute. 

 Chemical Compliance 

All concentrations of chemical determinands in the treated water shall be less than 50% of their respective MAVs, 

as detailed in the DWSNZ Section 2.2 Tables 2.2 and 2.3. The requirements that must be met are: 

• < 50% of the MAVs for inorganic determinands of health significance; 

• < 50% of the MAVs for organic determinands of health significance. 

The identified raw water chemical determinands to which this shall apply are: 

• Arsenic. 



Taupo District Council  Lutra. 
 

Separable Portion for Hatepe WTP [TDC010-SP4-3]   17 

DOCUMENT UNCONTROLLED IF PRINTED 

Parameters that could increase as a result of chemical dosing or treatment: 

• Aluminium; 

• THMs and HAAs. 

 

 Aesthetic Requirements 

This subsection of these Principal’s Requirements is applicable if the Principal accepts the Provisional Sum items 

for a PAC system and PAC contact tank. This subsection does not apply if the Principal does not accept the 

Provisional Sum items for a PAC system and PAC contact tank. 

The Hatepe WTP shall target concentrations of taste and odour compounds (geosmin, 2-MIB and 2,4,6-

trichloroanisole) of less than 5 ng/L at the outlet of the treated water wet well. A powdered activated carbon (PAC) 

dosing system shall be installed by the Contractor to provide for the intermittent removal of taste and odour 

compounds from the raw water. The PAC dosing system shall achieve a dose of 30 mg/L continuously over a 30-

day period at peak production capacity. 

The treatment process shall also target less than 50% of the GVs for all aesthetic determinands as detailed in the 

DWSNZ Section 2.3, Table 2.5. 

 Cyanotoxin Compliance 

This subsection of these Principal’s Requirements is applicable if the Principal accepts the Provisional Sum items 

for a PAC system and PAC contact tank. This subsection does not apply if the Principal does not accept the 

Provisional Sum items for a PAC system and PAC contact tank. 

The upgraded plant shall target cyanotoxin compliance as per DWSNZ Section 7 i.e. concentrations of algal toxins 

are less than 50% of the respective PMAVs at the outlet of the treated water wet well (see DWSNZ Table 2.3 for 

details of specific toxins). A PAC dosing system shall be installed by the Contractor to provide for the intermittent 

removal of cyanotoxins from the raw water. The PAC dosing system shall achieve a dose of 30 mg/L continuously 

over a 30-day period at peak production capacity. 

4.4 Tests on Completion and Tests after Completion 

The parameters that will be tested during ToC and TaC for the new Hatepe WTP are listed in Table 4.4 along with 

the sampling points, minimum monitoring frequencies and the specific requirements that must be met. 

See Sections C19.8 and C19.11 of the Specifications for general information on ToC and TaC and the specific 

testing periods. 

4.5 Redundancy Requirements 

The Hatepe WTP must provide multiple barriers to ensure a robust process with a high level of redundancy that 

minimises risk to treated water quality. Unless otherwise indicated in this document, all systems require capacity 

for N+1 redundancy on equipment. 

4.6 Automation and Minimum Levels of Consumables 

The Hatepe WTP must be capable of continuous operation for at least 72 hours at maximum treated water 

production without manual intervention. 

  



Taupo District Council  Lutra. 
 

Separable Portion for Hatepe WTP [TDC010-SP4-3]   18 

DOCUMENT UNCONTROLLED IF PRINTED 

4.7 Process Requirements 

4.7.1 Raw Water Pumping 

The Principal will be responsible for ensuring the raw water intake pumps are fit for purpose and appropriate for 

the new Hatepe WTP requirements. 

4.7.2 Inlet Screening 

Refer to Section C18.11.8 of the Specifications. 

4.7.3 Powdered Activated Carbon System 

This subsection of these Principal’s Requirements is applicable if the Principal accepts the Provisional Sum items 

for a PAC system and PAC contact tank. This subsection does not apply if the Principal does not accept the 

Provisional Sum items for a PAC system and PAC contact tank. 

The powdered activated carbon (PAC) system (excluding the PAC contact tank) shall be situated in a dedicated 

room with a dust filtration and exhaust system to prevent airborne carbon particles settling throughout the remainder 

of the plant. The Contractor shall determine whether a vibrating mechanism is required on the dry PAC hopper. 

The hopper must have the capacity to hold a minimum of two bags (25 kg per bag) of PAC. Space and access 

provisions must be included in the Site layout and PAC room design for storage of spare PAC bags (1 pallet 

equivalent floor space). 

The Contractor is to determine whether a gantry crane or vacuum transfer system is more appropriate (taking into 

account health and safety considerations) for transferring the PAC from the storage bags to the feed hopper. 

Given the range of dry feed-rates required, a duty / assist arrangement for the dry-feed mechanism may be 

required. 

The PAC contact tank provided by the Contractor shall provide a minimum contact time of 10 minutes at the peak 

treated water production and a working volume of 100% full. 

The PAC dosing system shall be able to sustain a maximum dose of 30 mg/L for a period of 30 days at peak treated 

water production. 

All PAC system infrastructure shall be capable of being fully emptied/drained and cleaned between use events. 

The design of the PAC system shall minimise the deposition and release of particulate material and/or provide a 

mechanism for removal of particulate material without the requirement for the WTP to be taken offline. 

4.7.4 Coagulation and Flocculation 

Aluminium chlorohydrate (ACH) shall be the coagulant used and sodium hydroxide shall be used for pH correction. 

The flocculation tank shall provide a minimum flocculation time of 5 minutes at the peak flowrate and a working 

volume of 75% full, unless a lower minimum flocculation time is proposed by the Contractor in the Contractor’s 

tender with supporting process performance justifications and is accepted by the Principal. 

The Contractor shall ensure that the minimum flocculation time and mixing energy are applied over the full range 

of flowrates and raw water conditions, without the requirement for any manual intervention to adjust the mixing 

energy and/or flocculation time. 

All flocculation infrastructure must be capable of being fully drained and cleaned. The design of the flocculation 

system must minimise the deposition of particulate material and/or provide a mechanism for removal of particulate 

material without the requirement for the WTP to be taken offline for more than 2 hours. 



Taupo District Council  Lutra. 
 

Separable Portion for Hatepe WTP [TDC010-SP4-3]   19 

DOCUMENT UNCONTROLLED IF PRINTED 

Any ancillary equipment shall be provided as duty / standby. 

The waste recovery system’s recycle stream shall discharge into the flocculation tank. The discharge stream shall 

be designed so as to minimise disruption to the flocculation process and shall be limited to no more than 10% of 

the raw water flowrate. 

4.7.5 Membrane Filtration 

The membrane filtration system shall meet the requirements of Section C18.11.14 of the Specifications. 

The peak production requirement of 300 m3/d net treated water production shall be achievable at all times with at 

least one membrane train out of service. The exception to this is during adverse raw water quality conditions (see 

Section 4.1).  

Based on the chemicals selected for CIPs, intervals between each CIP and the frequencies between the disposal 

of waste, the Contractor shall ensure that chlorine gas is not released through the mixing of sulphuric acid (or 

another acid) and sodium hypochlorite CIP waste streams. If there is a chance of this occurring based on the 

Contractor’s proposed CIP intervals and frequencies between waste disposal, then the Contractor shall include a 

sodium bisulfite dosing system (or similar) for dechlorination and pH neutralisation of sodium hypochlorite waste 

streams to eliminate the risk of chlorine gas release from the waste system. 

4.7.6 Treated Water and Bacteriological Compliance 

The new chlorine contact tank designed and built by the Contractor shall provide a minimum chlorine contact time 

(T10) of 30 minutes at peak treated water production and a working volume of 100% full. 

The chlorine contact tank shall be designed to operate at 100% full with an overflow outlet into a treated water wet 

well. 

The Contractor shall ensure that the chlorine contact tank is sufficiently baffled to maximise mixing and prevent 

dead zones and bypassing. The contact tank baffle factor shall be a minimum of 0.5. 

The Contractor shall demonstrate to the satisfaction of the Engineer that a minimum baffle factor of 0.5 is achieved 

in the chlorine contact tank. CFD modelling or tracer testing demonstration methods may be used to demonstrate 

the minimum chlorine contact time of 30 minutes (T10) at the peak treated water flowrate. 

Contact tank bypass systems must be fitted with double block and bleed protection to ensure filtrate cannot bypass 

the contact tank and enter the water supply network. 

The treated water wet well shall be designed to have at least 10 minutes of working water storage capacity (at peak 

net treated water production). 

The instruments used to measure pH, FAC and turbidity of the treated water shall be positioned to allow at least 

three minutes of lag time from the sodium hydroxide and chlorine dose points. 

The treated water pumps shall be capable of achieving the final peak net treated water production requirement of 

300 m3/d at all times with at least one treated water pump out of service (N+1). 

4.7.7 Service Water and Potable Water Supply 

Refer to Section C14.11.5 of the Specifications. 

The Site service water / amenity potable water supply will be connected upstream of the treated water line to the 

reticulation network tie-in point and downstream of the treated water discharge non return valves. When the WTP 

is not in production the the Site service water / amenity potable water supply will back feed from the reticulation 



Taupo District Council  Lutra. 
 

Separable Portion for Hatepe WTP [TDC010-SP4-3]   20 

DOCUMENT UNCONTROLLED IF PRINTED 

network. Flow measurement shall be configured to separately and accurately account for treated water production 

to supply and service water use. 

4.7.8 Waste System 

The daily discharge volume of backwash, CIP and other process waste streams to the sludge holding tank shall 

be no more than 3 m3/d under typical raw water quality conditions (see Table 4.2), calculated from midnight to 

midnight. The combined waste to be disposed of must comply with the requirements set out in Section 4.7.5. 

The waste balance tank working capacity shall not be less than 10 m3. 

The supernatant pumps (delivering flow to the flocculation tank) shall be controlled to limit recycle flow to no more 

than 10% of the measured raw water flow to comply with section 5.2.1.3 of the DWSNZ. 

The Contractor shall provide strainers on the supernatant return stream to protect the membrane filtration process. 

The strainers shall be approved by the membrane supplier. 

The sludge holding tank shall be provided with a mixing system that is capable of homogenising the full tank 

contents in 15 minutes from initiation of the mixing system. The mixing system shall be capable of being operated 

remotely to allow the operators to start the mixing system when a sludge cartage tanker is enroute to the Site. The 

sludge holding tank shall have a bottom outlet with isolation valve and 100 mm male camlock connection for tanker 

connection to dispose of the sludge offsite. 

The sludge holding tank shall be fitted with a level transmitter. 

All waste system infrastructure installed by the Contractor must be capable of being fully drained and cleaned. 

All waste from Site amenities (e.g. toilet and handwash facilities) shall be pumped to the sludge holding tank (via 

a grinder pump) for offsite disposal. 

4.7.9 Coagulant Dosing System 

The coagulant (ACH) for use in the flocculation and waste recovery processes shall not be diluted with carry-water. 

A 200 L drum will be delivered to Site and utilised to fill the coagulant dosing tank. There shall be a single chemical 

tank for dosing and storage of coagulant. The 200 L drum will be placed in the common delivery bund provided by 

the Contractor, where it may be stored for a period of time prior to the operator making the chemical transfer from 

the drum to the permanent storage tank. 

The coagulant dosing tank provided by the Contractor shall be sized such that a minimum of 30 days of working 

storage is available at the average dose and peak net treated water production flowrate. 

Low head-loss static mixers shall be used at the coagulant dose points to rapidly mix the coagulant with the process 

flow stream.  

All coagulant dosing equipment shall be contained within a bund that can hold at least 110% of the coagulant 

dosing tank’s volume. 

A single duty-only installed pump shall be sufficient for the waste recovery coagulant dosing system (N+1 

exemption), and a boxed spare waste recovery coagulant dosing pump shall be provided by the Contractor. The 

main coagulant dosing system shall comply with the critical process redundancy requirements (installed duty and 

standby dosing pumps with auto duty changeover). 

Also refer to Section C18.11.23 of the Specifications. 



Taupo District Council  Lutra. 
 

Separable Portion for Hatepe WTP [TDC010-SP4-3]   21 

DOCUMENT UNCONTROLLED IF PRINTED 

4.7.10 Sodium Hydroxide Dosing System 

The Hatepe WTP shall use sodium hydroxide for pH control of the raw and treated water. Sodium hydroxide will 

be delivered to site in 200 L drums and transferred to the dosing tank by way of an air diaphragm pump. There 

shall be a single chemical tank for dosing and storage of sodium hydroxide. 

The sodium hydroxide dosing tank shall be sized such that a minimum of 30 days of working storage is available 

at the average dose and peak net treated water production flowrate. 

The coagulation pH shall be controlled to a pH of 7.4, operator adjustable within the range of 7.2 to 7.8. The treated 

water pH shall be controlled to a pH of 7.8, operator adjustable within the range of 7.4 to 8.0. Dosing control shall 

be fully automated. The dosing lines shall be able to be isolated at the dosing points. 

Heat-tracing and insulation on the tank and pipework around the pump will be required to prevent the sodium 

hydroxide from freezing.  

The Contractor shall ensure that the temperature increase upon dosing the sodium hydroxide into the carry-water 

lines is acceptable. 

All sodium hydroxide dosing equipment shall be contained within a bund that can hold at least 110% of the sodium 
[...]
Sample flow-switch no flow Critical - When running 5 Divert to waste 

Sample flow-switch Critical Fault or OOR1 Always on 5 Divert to waste 

Supply valve open Critical 
And divert valve 

open 
Always on 30  

Supply valve closed Warning 
And divert valve 

closed 
When running 30 Shut down skids 

Supply valve Critical Fault Always on 5 Divert to waste 

Divert valve Warning Fault Not diverting 5 Divert to waste 

Divert valve Critical Fault Diverting 5 Shut down skids 

Divert valve open Warning 
Divert flow-switch 

no flow 
When running 5  

Divert flow-switch Warning Fault or OOR1 Always on 5  

1. OOR = out-of-range. 

  



Taupo District Council   
 

Hatepe WTP Preliminary Functional Description [TDC010-FD4-3]  26 

DOCUMENT UNCONTROLLED IF PRINTED 

5.5 Treated Water Transfer and Bacteriological Compliance 

P&ID Sheets: HAT-PID-5-1, -6-1, -7-1 

5.5.1 Description 

The treated water overflows from the chlorine contact tank (TNK0501) into the treated water wet well (TNK0502) 

(TWWW). The wet well is fitted with a level transmitter (LIT0501). 

The treated water pumps (duty / assist / standby) (PMP0601/2/3) draw water out of the wet well and pump it to the 

Hatepe treated water tanks and supply the service water users at the WTP. The treated water pumps are controlled 

to maintain a level set-point in the TWWW of 85% with a deadband of 5%. 

The pumps are permitted to operate only when the filtered water flow-rate (FIT0501) is greater than 2.5 m3/h. The 

maximum flow-rate that the treated water pumps are permitted to pump is 15 m3/h. 

5.5.2 Changing Pump Duties 

When transitioning from using one pump to two pumps, the duty pump’s speed will be reduced to half-speed and 

the assist pump’s speed will be ramped up to half-speed. When both pumps’ speeds are at half-speed (within 4% 

difference), the speeds will be synchronised and ramped up to meet the level set-point. The speeds of the operating 

pumps will remain equal to each other, within 4%. 

When transitioning from using two pumps to one pump, the assist pump’s speed will be decreased at 5%/min and 

the duty pump’s speed will be increased at 5%/min. When the assist pump’s speed decreases below 25 Hz, it will 

be shut down, and the duty pump’s speed will be controlled to meet the level set-point. 

Pump duty change is automatic. Each week the pump duty will change at a set time. Duty-change will not interfere 

with the plant operation. In the event of the failure of the duty unit, the assist or standby unit will automatically start.  

All pump duties may be changed by an operator. 

5.5.3 Production Efficiency 

The treated water flow-rate (FIT0601) is monitored. This measurement is used to calculate the plant’s production 

efficiency, 𝜀, calculated daily: 

𝜀(%) =
𝑇𝑟𝑒𝑎𝑡𝑒𝑑(𝐹𝐼𝑇0601) (

𝑚3

𝑑
)

𝑅𝑎𝑤(𝐹𝐼𝑇0101)(
𝑚3

𝑑
)

∙ 100(%) 

  



Taupo District Council   
 

Hatepe WTP Preliminary Functional Description [TDC010-FD4-3]  27 

DOCUMENT UNCONTROLLED IF PRINTED 

5.5.4 Service Water 

Service water is provided to the following users: 

• Carry-water for the PAC dosing system; 

• Carry-water for the sodium hydroxide dosing system (coagulation pH and treated water pH duties); 

• Carry-water for the chlorine dosing system; 

• Safety shower and eyewash stations – a flow-switch (FSH0701/2) on the line to each of the safety showers 

is used to indicate when the station is in use; 

• Hosing points around the plant; 

• General service water users, including office facilities. 

There is also a fire-detection system (FDI0701) for warning in the case of fires. A visual alarm (ALA0701) and an 

audible alarm (ALA0702) are controlled by the fire-detection system for alarming. 

5.5.5 Criterion 2A 

The following instruments are used for bacteriological compliance. They receive their sample flow from the overflow 

line of the CCT. The instruments monitor the quality of the treated water being transferred into the distribution 

network: 

• Free available chlorine (AIT0503); 

• pH (AIT0504); 

• Turbidity (AIT0505). 

A flow-switch (FSL0502) is installed on the sample line to alarm if there is no flow to the instruments. 

The FACE is calculated and displayed on the SCADA screen. The FACE is calculated at both points where the 

FAC and pH are measured. The FACE is calculated as follows: 

If the pH ≤ 8: 𝐹𝐴𝐶𝐸 = 𝐹𝐴𝐶 

If the pH > 8: 𝐹𝐴𝐶𝐸 =
𝐹𝐴𝐶 ⋅ 3.032326

1 +
0.0000000203233

10−𝑝𝐻

 

 

The retention time and C.t value (DWSNZ Section 4.2.2 and DWSNZ Appendix A1.3.3) are displayed on the 

SCADA screen. For all demand flow-rates above 2.5 m3/h, the retention time is calculated as follows: 

𝑅𝑒𝑡𝑒𝑛𝑡𝑖𝑜𝑛 𝑇𝑖𝑚𝑒(𝑚𝑖𝑛) =
𝑉𝑜𝑙𝐶𝐶𝑇(𝑚3)

𝐹𝐼𝑇0601 (
𝑚3

ℎ
) + 𝐹𝐼𝑇0602(

𝑚3

ℎ
)

⋅ 60(
𝑚𝑖𝑛

ℎ
) ⋅ 𝑏𝑓 

Where 𝑉𝑜𝑙𝐶𝐶𝑇 is the full live volume of the chlorine contact tank and 𝑏𝑓 is the baffle factor. The baffle factor will be 

a minimum of 0.5 (to be confirmed by the Contractor). 

The C.t value is calculated as follows: 

𝐶. 𝑡 = 𝐹𝐴𝐶𝐸 ⋅ 𝑅𝑒𝑡𝑒𝑛𝑡𝑖𝑜𝑛 𝑇𝑖𝑚𝑒(𝑚𝑖𝑛) 

  



Taupo District Council   
 

Hatepe WTP Preliminary Functional Description [TDC010-FD4-3]  28 

DOCUMENT UNCONTROLLED IF PRINTED 

5.5.6 Set-Points 

Parameter Units Default Adjustable Range 

Treated water wet well level set-point % 85 70-100 

Treated water wet well level set-point 

deadband 
% 5 2-15 

Maximum treated water pumps flow-rate m3/h 15 12-18 

 

5.5.7 Alarms 

Parameter / Equipment Alarm Value Active Delay (s) Action 

Retention time low Warning < 40 min. When running 120  

Retention time low-low Critical < 32 min. When running 60 
Limit demand flow 

to 3 m3/h 

C.t value low Warning < 30 min∙mg/L When running 120  

C.t value low-low Critical < 15 min∙mg/L When running 60 
Limit demand flow 

to 3 m3/h 

TWWW level high Critical > 95% Always on 30 Shut down skids 

TWWW level low Warning < 60% When running 120  

TWWW level low-low Critical < 50% When running 30 
Stop treated water 

pumps 

TWWW level transmitter Warning Fault or OOR1 Always on 5  

Treated water pump 1/2/3 Critical Fault Always on 5 
Shut down pump; 

change duties 

Final pressure high Warning > 6 bar (TBC) Always on 30  

Final pressure low Warning < 3 bar (TBC) Always on 30  

Final pressure transmitter Critical Fault or OOR1 Always on 5 
Shut down pump; 

change duties2 

Final water FAC high-high Critical > 2.5 When running 30  

Final water FAC high Warning > 2 When running 60  

Final water FAC low Warning < 0.8 When running 60  

Final water FAC low-low Critical < 0.5 When running 30  

Final water FACE low-low Critical < 0.5 When running 30 
Shut down treated 

water pumps2 

Final water FAC meter Critical Fault or OOR1 Always on 5 
Shut down treated 

water pumps2 



Taupo District Council   
 

Hatepe WTP Preliminary Functional Description [TDC010-FD4-3]  29 

DOCUMENT UNCONTROLLED IF PRINTED 

Parameter / Equipment Alarm Value Active Delay (s) Action 

Final water pH high-high Critical > 8.2 When running 120  

Final water pH high Warning > 8 When running 180  

Final water pH low Warning < 7.2 When running 180  

Final water pH low-low Critical < 7 When running 120  

Final water pH meter Critical Fault or OOR1 Always on 5 
Shut down treated 

water pumps2 

Final water turbidity high-

high 
Critical > 1 NTU When running 120 

Shut down treated 

water pumps2 

Final water turbidity high Warning > 0.5 NTU When running 180  

Final water turbidity meter Critical Fault or OOR1 Always on 5 
Shut down treated 

water pumps2 

Flow-switch no flow Critical - When running 5  

Flow-switch Critical Fault or OOR1 Always on 5 
Shut down treated 

water pumps2 

Demand flow high Warning > 15 m3/h Always on 60  

Demand flowmeter Critical Fault or OOR1 Always on 5  

Demand pressure Warning < 3 bar (TBC) Always on 30  

Safety shower flow on 

(flow-switch 1/2) 
Critical - Always on 5  

Fire system activated Critical - Always on 5 
Call out fire 

service 

1. OOR = out-of-range. 

2. Can be bypassed by the supervisor. Flow limited for demand flow limit duration time. 

  



Taupo District Council   
 

Hatepe WTP Preliminary Functional Description [TDC010-FD4-3]  30 

DOCUMENT UNCONTROLLED IF PRINTED 

5.6 Waste Tanks 

P&ID Sheets: HAT-PID-15-1, -15-2 

5.6.1 Description 

Waste streams from the plant are sent to either the waste balance tank (TNK1501) or the neutralisation tank 

(TNK1502). 

 Neutralisation Tank 

Only the CIP and maintenance wash waste streams are sent to the neutralisation tank. The contents of the 

neutralisation tank is pumped to the sludge holding tank (TNK1503) by means of two submersible pumps 

(PMP1503/4) (duty / standby). 

Functionality for neutralising high pH (> 10) and low pH (< 6) in the CIP waste is currently not included in the design.  

The flow-rate pumped to the sludge holding tank is monitored (FIT1502). The sludge stream from the thickening 

unit is also discharged to the sludge holding tank. This flow-rate is measured by a separate flowmeter (FIT1512). 

The total waste flow-rate to the sludge holding tank (for disposal) is totalised daily to account for the daily total 

volume discharged from the plant. The annual volume is also totalised for accounting for how much water is 

discharged from the plant each compliance year (1 July to 30 June). The total waste discharge is calculated as 

follows: 

𝑓𝑡𝑜𝑡 (
𝑚3

ℎ
) = 𝐹𝐼𝑇1502 (

𝑚3

ℎ
) + 𝐹𝐼𝑇1512 (

𝑚3

ℎ
) 

 Waste Balance Tank 

The waste streams that are directed to the waste balance tank are as follows: 

• Overflow and drain lines from the: 

o PAC contact tank; 

o Flocculation tank; 

o Warm water tank; 

o Chlorine contact tank (drain line only); 

o Treated water wet well; 

o Supernatant tank; 

• Backwash streams from the coarse screening; 

• Backwash streams from the membrane filtration stage; 

• Divert-to-waste stream; 

• Instrument drain lines. 

The contents of the waste balance tank are pumped to the thickening unit (THK1511) by means of two submersible 

pumps (PMP1501/2) (duty / standby). A three-way motorised valve (MAV1501) typically directs the stream to the 

thickening unit. If the thickening unit is unavailable and the pumps are required to run, the three-way valve can 

direct the stream to the neutralisation tank. This is selected by the supervisor. 

The flow-rate to the thickening unit is monitored (FIT1501). 

 







Taupo District Council   
 

Hatepe WTP Preliminary Functional Description [TDC010-FD4-3]  33 

DOCUMENT UNCONTROLLED IF PRINTED 

5.7 Thickening System 

P&ID Sheets: HAT-PID-1-1, -2-1, -9-2, -15-1, -15-2, -15-3 

5.7.1 Description 

 Supernatant 

The contents of the waste balance tank (TNK1501) is pumped (PMP1501/2) to the thickening unit (THK1511) via 

a static mixer (MIX1511). Coagulant is dosed into the static mixer for aiding in settling of the suspended solids. 

The thickening unit has two product streams. The supernatant overflows into the supernatant tank (TNK1511). The 

level of the tank is monitored (LIT1511). Two pumps (duty / standby) (PMP1511/12) withdraw the supernatant from 

the tank and pump it to the flocculation tank. The flow-rate of this recycle stream is monitored (FIT1511). The 

maximum instantaneous flow-rate that this stream is permitted to be is 8% of the raw water flow-rate (FIT0101). 

The turbidity of the recycle stream is also monitored (AIT1511). A flow-switch (FSL1511) on this sample line is 

used to confirm flow to the turbidity meter. 

An actuated valve (AAV1511) is installed on the recycle line directed to the flocculation tank. This valve is fitted 

with two position switches (ZSH/L1511). When the turbidity is less than 10 NTU, this valve is open. Another 

actuated valve (AAV1512) is installed to direct the recycle stream to the waste balance tank (TNK1501) when the 

turbidity is greater than 10 NTU or when the supernatant tank level is high and the raw water flow-rate is less than 

4 m3/h. The second valve is fitted with two position switches (ZSH/L1512). The two valves will not be open 

simultaneously. 

A flow switch (FSH1511) is installed on the supernatant tank’s overflow line to alarm when the tank is overflowing. 

The overflow is directed to the waste balance tank (TNK1501). 

 Sludge 

The sludge stream from the thickening unit is periodically pumped (PMP1513/4) to the sludge holding tank 

(TNK1503) via an actuated valve (AAV1513). The actuated valve is fitted with two position switches (ZSH/L1513). 

The flow-rate of the thickened sludge stream is measured (FIT1512) for accounting purposes. 

The sludge holding tank is fitted with a mixer (MIX1501) to prevent sludge hold-up in the tank. The level in the tank 

is measured (LIT1502). The sludge in the holding tank is periodically disposed of via tankers. 

When the high level is reached, an alarm message will notify operators to organise a sludge disposal tanker.  

5.7.2 Pump Operation 

 Supernatant Pumps 

When the supernatant tank’s level is greater than 10%, the duty pump is permitted to operate. When in recycle 

mode (AAV1511 open), the duty pump will operate to achieve 5% of the raw water flow-rate. When in supernatant-

divert mode (AAV1512 open), the duty pump will operate at maximum speed. 

In recycle mode, if the supernatant tank’s level is greater that 80%, then the duty pump will operate to achieve 6% 

of the raw water flow-rate. If the tank level remains above 80% for 30 minutes, the duty pump will operate to achieve 

7% of the raw water flow-rate. As long as the tank level remains above 80%, then the ratio will increase by 1% 

every 30 minutes, up to a maximum of 8%. 

When the level decreases below 80%, then the ratio will decrease to the default of 5%. 



Taupo District Council   
 

Hatepe WTP Preliminary Functional Description [TDC010-FD4-3]  34 

DOCUMENT UNCONTROLLED IF PRINTED 

The duty pump is not permitted to operate if: 

• Supernatant tank level low (default: < 10%); 

• The recycle valve (AAV1511) is open and the raw water flow-rate is low (default: < 4 m3/h); 

• The supernatant divert valve (AAV1512) is open and the waste balance tank level is high (default: > 90%). 

Pump duty change is automatic. Each week the pump duty will change at a set time. Duty-change will not interfere 

with the plant operation. In the event of the failure of the duty unit, the standby unit will automatically start. 

 Sludge Pumps 

The sludge pumps (PMP1513/4) are driven by variable-speed drives and operate intermittantly, in accordance with 

the thickener’s desludge frequency. 

The duty pump will only be permitted to start if the level in the sludge holding tank is below 75%. 

5.7.3 Set-Points 

Parameter Units Default Adjustable Range 

Supernatant tank high level (above which 

recycle ratio is increased incrementally) 
% 80 50-95 

Supernatant tank low level (above which 

pump permitted to operate) 
% 10 2-50 

Default recycle ratio (
𝐹𝐼𝑇1511

𝐹𝐼𝑇0101
) % 5 2-8 

Maximum recycle turbidity NTU 10 1-10 

Recycle divert time1 min 5 1-30 

Time between desludge valve opening min 180 60-1440 

Desludge valve open time s 30 0-600 

Sludge holding tank high level % 75 50-95 

1. When the supernatant tank’s level has been higher than its high level or the raw water flow-rate has been less than 4 m3/h for 

60 seconds, the divert is permitted to occur for this listed time. 

 

5.7.4 Alarms 

Parameter / Equipment Alarm Value Active Delay (s) Action 

Thickening unit Critical Fault Always on 5 

Shut down waste 

balance tank 

pumps 

Supernatant tank level 

high 
Warning > 95% Always on 60 

Shut down waste 

balance tank 

pumps 



Taupo District Council   
 

Hatepe WTP Preliminary Functional Description [TDC010-FD4-3]  35 

DOCUMENT UNCONTROLLED IF PRINTED 

Parameter / Equipment Alarm Value Active Delay (s) Action 

Supernatant tank level 

transmitter 
Critical Fault or OOR1 Always on 5 

Shut down waste 

balance tank 

pumps 

Recycle pump 1/2 Warning Fault Always on 5 
Shut down pump; 

change duties 

Recycle flow-rate high Warning > 1.2 m3/h When running 30  

Recycle flowmeter Critical Fault or OOR1 Always on 5 